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Results of tests:
SI No. Test Name Results
1 pH Value [
2 Wet Opacity(sq.m/L)(by pfund 5
cryptometer)
fi oyuft
Nete - Nil
#firaq = Nil
Rarnarks
Tested by Checked by Approved by
AntuCD Suresh Babu M Suresh Babu
SO(Chemical) Scientist D{Chemical) Scientist D{Chemical)

Wotes @ 1. The results relate only to the iterms tested or calibrated
2. The test'calibration certificate shall not be reproduced except in full, without written approval of the autharity



FORM MO : NTHICHMIFS
D0D467 g

uuuj,ﬁ'ﬁ WA HTERT Government of India
e aiteTor vt (2.81.)
NATIONAL TEST HOUSE (SR)
, =r=g - 600 113. Taramani, Chennai - 600 113.
Phone : 224323?4 22431157 Fax: 22433158 email : nthsr@tn.nic.in

g¥leror wHOr uN
TEST CERTIFICATE

v Tmm 3R a3 =% fafe wE i

i | W
Test Certificate Mo Date of ksue Code No E:e m Page
NTH (SRYCH(G)/2021/M/02/05/A 11.02.2021 —— 1 2
fordt arft o1 % Laal Chemicals
Esued To .
:err - No. 3/56, Mettur Main Road, Surapet, Chennai- 600066
i ?Ef :ﬂdﬂi fa=ite Nil. Dt. 22.01.2021
st w
ks mﬂi T NTH (SR)/CH(G)2020/M/02/05/A de. 08.12.2020
wieror st w7 Byaeo Emulsion mixed with SILKCOAT-13
Description of Test Lem
e Wt W e i i

e sl allo i Sample 1  (sample in | Itr HDPE container)
Ay o faferhe ¢ afy & nil
Froduct Specification (F any)
FgAm wrfey wr fafr 22.01.21
Date of Receipt of the Test bermn
Datels)of Performarce of Terts
=ZEEs TumH = vEary
- selign s e IS 101 & standard method
g wfra a9t wrfire o NIL
Sampling Procedure where releyant
Tested by Checked by Approved by
.r"-F'.,’
% .'u ; h“)pﬂ ATV
Antu CD M Suresh Babu M Suresh Babu
SO(Chemical) Scientist D(Chemical) Scientist D(Chemical)

Motes: 1, The resulis relate only to the iems tested or calibrated
2. The test/calibmtion certificate shall not be reproduced except in full, without written approval of the suthonny
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Results of tests:
SINo. [ " Test Name Results
] | pH Value 6.8

feoroft

Necte = Nil.

#firga == Nil.

Remarks
Tested by Checked by Approved by

Uh- oes V4w ”
\W
Antu CD M Suresh Babu M Suresh ﬁ

SO{Chemical) Scientist D{Chemical) Scientist D{Chemical)

Motes : 1. The results relate only 16 the wens lested or calibrated
2. The west'calibration certificate shall not be reproduced except in full, without written approval of the authonty
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Test Cedificate No

NTH (SR)/CH(G)202L/M/02/05/B
ford arft wvar ¥

ksued To

T
B ochclire s

e w wand W ool faaie
Cigtormars Ref, No.

e W od feaiew
Register No & Cste

e wad = fagvo
Description of Test kem

wem waf & veud
ertificaticn of Test kem

agT w faffie ¢ afe &
Product Spectfication [T amy)

aAgAT wifey # fafly
Date of Receipt of the Test tem

mie wovas =Y fafy
Date{z]of Performarce of Tasts

AT UUITHT W TP
Methods) usedfor Test

g1 wfwar agt wrfie =f
Sampling Procedure where relevant

Tested by

AntuCD
SO(Chemical)

It 213 9 fafe wrg i T & We

Cete of Bsue Code No Page No of Pages
11.02.2021 — | 2

Laal Chemicals

No. 3/56, Mettur Main Road, Surapet, Chennai- 600066,

Nil. Dt. 22.01.2021.

NTH (SR)CH(G)/2020/M/02/05/B dt. 08.12.2020

Silkcoat 13 Primer/Paint additive

Sample 2(sample in 500 ml HDPE container)

Nil

22.01.21

27.01.2020 1002.02.2021

Standard method
NIL
Checked by Approved by
VYA MM‘H
') 3
M Suresh Balt‘;u M Su n:sh'ihi:u
Scientist D{Chemical) Scientist D{Chemical)

Notes s 1, The results relate only to the tems tested or calibrated
. The resticalibration certificate shall not be reproduced except in full, without written approval of the anthority



